Public Water System Annual Report

Town of Melita
2009

Contact persons: Julie Chase, C.A.O.
Brock Bolton, Co-Public Works Supervisor,
Chief Plant Operator

Phone Numbers:
Town Office:  522-3413
Water Plant:  522-3463
Emergencies: 522-6553

Email: tofmel@mts.net office
melshop@mts.net Water Plant

Date Prepared: 3/30/2010

Prepared by: Brock Bolton



mailto:tofmel@mts.net
mailto:melshop@mts.net

Table of Contents

T oo [V Tt d o] o USRS PP PP PR PPPPPTOPPRRPOR 3
1. Description of the Water SYStEM.............ooi i e e re e s e raree e e e rabae e e e earaeas 3
1.1, Water SUPPIY SOUICE ... ittt e e s e e e s bte e e s sbee e e s sbteeessbteeessnseaeessanes 4
1.2,  Water Treatment ProCess ...........ooo ittt e s e e s emree e e snee 5
[...]
Groundwater monitoring commenced in July 2009. As many as four pressure transducers were
initially set-up and currently three pressure transducers are continuous and manual readings.
This graph uses a benchmark of 100.00 m in order to compare levels in each the three basins.
Melita Compiled Monitoring Wells

Elevation Water Level Relative to Elev. 100.000 m Benchmark
(m)

100.00

99.00

98.00

97.00

96.00

95.00

94.00

93.00

92.00

91.00

90.00 T T T T T T T T T T T T
31-Jul 18-Aug 05-Sep 23-Sep 11-Oct 29-Oct 16-Nov 04-Dec 22-Dec 09-Jan 27-Jan 14-Feb 04-Mar

—5" MW (South Basin) — MW13 — MWa (Middle Basin) MWb (Morth Basin) « MW1 = MW10

The locations of all monitoring wells are shown in the appendices. 5” MW represents the water
table depth near the production well, while MWa and MWb represent the water table depth in
the middle and north basins.

In 2007, the Manitoba Water Services Board (MWSB) developed a groundwater monitoring
plan for the existing well field (site 1) as required in Environment Act license No. 2745 issued to
the Town of Melita. On October 5, 2009, MWSB requested a minor alteration to this license to
include the new well field (site 2) located on the SE24-5-27W. As a result, Manitoba
Conservation requires a revised water level monitoring plan.

Once operational, site 2 will become the main supply for the Town of Melita. Site 1 will remain
as a backup supply. Therefore, the groundwater monitoring plan will include monitoring of
both sites. The following groundwater monitoring plan is proposed for a period of two years
commencing site 2 operation. After two years, the location and frequency of groundwater
monitoring is proposed to be re-evaluated.



Site 1 — NW23-5-27W

In 2009, three new monitoring wells were installed at site 1. A 125 mm monitoring well (MW-
21) was installed 15 m east of the production wells in the south basin, a 50 mm monitoring well
(MW-22) located 110 m north of the north production well in the middle basin, and a 50 mm
monitoring well (MW-23) located 245 m north of the north production well in the north basin.
All three monitoring wells were equipped with pressure transducers. However, it is proposed
to maintain two pressure transducers at MW-21 and MW-22 for continuous monitoring. A
manual water level reading with an electronic tape is proposed semi-annually at MW-10, MW-
23 and MW-14. The monitoring of these wells will provide water level data on each of the
three basins as well as MW-14 located outside of the basins.

Site 2 — SE24-5-27W

The proposed monitoring system for site 2 will include pressure transducers installed in MW-
103 near the proposed production well and in MW-104 located adjacent to the Harmon
farmstead. Manual level readings are proposed semi-annually at MW-100, MW-101 and MW-
102. MW-100 is located near the Miner and Carr properties. Each monitoring well is protected
with a locked steel cover. However at each monitoring well location, a second 50 mm
monitoring well (without steel cover and lock) was provided for public observations.

Water Testing
Water tests are taken daily on a routine basis to ensure that the water is safe and to monitor how
well the treatment process is performing. We test the water at the WTP and in the distribution
system. We perform daily tests at the WTP on 5 different aspects of the treatment process.

e Distribution Tests (water taken from a point in the distribution system) on average 6 tests

per day.

e Treated Tap (water taken from a point in the WTP before it leaves the plant) on average 6
tests per day.

e Raw (untreated well water as it enters the WTP) on average 4 tests per day.

e Permeate (water from the R.O. Unit before chemical addition) on average 2 tests per day.

e Sand-filter (treated water from the sand-filter, before it blends with R.O. water) 6 tests per
day, 4 when chlorine isn’t used as a pre-treatment.

2.1. Bacterial Testing
We test the raw water (untreated well water), the treated water (water leaving the treatment
plant) and the water in two locations in the distribution system (within the Town of Melita)
every two weeks (bi-weekly) for the presence of Total Coli forms (TC) and E. Coli (EC) bacteria.
If these bacteria are present in the water it is an indication that disease causing organisms may
also be present.

10



2.2.

2.3.

2.4.

2.5.

Disinfection
The final step in the treatment of safe water is disinfection. Disinfection is the selective
destruction or inactivation of potential disease causing organisms in water. Per the Drinking
Water Safety Act the Melita PWS must ensure that a disinfection residual of at least:
e 0.5 mg/L of free chlorine per litre of water is detectable at the point where water
enters the distribution system, after a minimum contact time of 20 minutes.
e 0.1 mg/L of free chlorine per litre of water is detectable at all time at in any point in the
distribution network.

Type of Disinfection Used

The Melita WTP disinfects by adding a 12% sodium hypochlorite solution to the water via 3
chlorinator pumps. One for the raw water before it enters the sand-filter (pre-treatment) and
two for the blended water before it enters the reservoir.

Equipment Redundancy and
Monitoring Requirements

As required by the Drinking Water
Safety Act the Melita PWS ensures
continuous disinfection is maintained
at the WTP by keeping in stock all
spare parts required for the
chlorinators, as well there are two
spare chlorinator pumps kept at the
plant. Disinfection residuals are
monitored continuously by an online

monitor that monitors the water
continuously as it leaves the WTP. We
also monitor the residuals daily at the WTP and in the distribution system; these tests are
performed at the WTP after the samples are collected. The results of all tests are recorded on
our records at the WTP as well as Monthly Chlorination Report forms which are sent to the
regional Drinking Water Officer at the end of each month, to check for standard compliance.

Online Monitoring Equipment

Turbidity Testing

Turbidity is a measurement of the clarity of water. We use turbidity as another means to tell us
how well our treatment system is working and to remove particles and other contaminants that
can cause the water to look cloudy and affect our disinfection process. Turbidity is tested daily,
the raw, treated, sand-filter and distribution by a portable testing meter. The water from the
sand-filter and the blended permeate (combined waters from the R.O. Unit and sand-filter)
before it enters the reservoir are monitored continuously while the plant is in operation, by two
separate online turbidity monitors. The results of all turbidity tests are recorded on our records

11



at the WTP as well as Monthly Turbidity Report forms which are sent to the regional Drinking
Water Officer at the end of each month to check for standard compliance.

2.6. Other Testing Performed at the WTP
e |ron Testing: Is performed daily on the following samples, distribution, treated tap,
sand-filter. Every 5 days on the raw and every 10 days on permeate.
e Manganese Testing: Is performed daily on the following sample, sand-filter and every 7

days on the distribution, treated tap, raw and permeate.

e PH Testing: Is performed daily on the following samples, treated tap, raw, permeate
and concentrate.

e Hardness Testing: Is performed every 10 days on the following samples, raw and
treated tap.

e Fluoride Testing: Is performed daily on the distribution sample. See section 5 for more
on fluoride.

e Chlorine Testing: Is performed daily on the following samples, distribution, treated tap

and sand-filter. As previously described in sections 2.2 and 2.3.

2.7. Plant Operation
The WTP is monitored continuously by the computer system; it is continuously taking readings
from 60 different locations by sensors, probes and meters. This information is displayed in real-
time on a different number of screens (see Figure A, B, C which show three different computer
screens) and is also recorded and compiled in the form of a trend. These trends can be
accessed at anytime and show a history of plant operation in various areas (see Figure D for an
example of a trend screen).

Figure A

MU X

Poges Alme Fie Took Tiende Piocess Ansbet eunaron
Ow-0O-MMA @ &
W1 BP PID

' PRESS SET
145.00psi ]

542 Lisec

TOTAL [ sirsoio0 ms |

PRODUCT FLOW
113 Usec

2
g—l Qg—l 1173250 W3 o H_
= -

101
FEEOWATER TEMP
556 *C

-

I B e

oPS. oPt oP2

b3
me
18 e FM-201
AW WATER ToTAL PERMEATE FLOW
3 110 940 Lisec v

: -
Lo ST
1316 Lisec PRE: LI A
’
ISR T L STAGE3
ik L STAGE3 ___
100 ' FLUSH | PURGE STATUS
i 3 L STAGE4 PRE PURGE ELAPSED TIME - MINUTES
[P1-208 CONCENTRATE [l 8.00
SURE
3 P

CONCENTRATE
S o [ o Sern

FLOW SETPOII
0.00L/sec 157 Lisec L]

16 Lsec
224751 N3

RESERVOIR

| GitectscaDA |

092124 M

| CitectSCADA |

LS 082301 am

Figure B

12



Figure C

Mmoo A

AN ot e g A rd b

ey wh 0 RARTGHR B ovnarmno 004725 2

Sk | engn.. | Engreerg... | Momm | Myeman | Average Curserl

Figure D

2.8. Chemicals Added to our Water and Why

Sodium Hypochlorite 12%: (Chlorine) Disinfectant, source of available chlorine.

Pre-Treat Plus: (Antiscalant) Injected in the raw water before the membranes to

protect them.
Sodium Hydroxide 50%: (Caustic Soda) Acid neutralization raises PH.

Fluorosilicic Acid 23-27%: Water fluoridation.

3. Disinfectant Residual, Turbidity, Bacteria and Overall Performance Results
For 2009, the Melita PWS has met all regulatory requirements in regard to monitoring and reporting
in the WTP, leaving the WTP and in the distribution system (see Appendix “B” — Annual Audit —

2009).

3.1. List of Water Quality Standards
The province of Manitoba has adopted a number of water quality standards from the
Guidelines for Canadian Drinking Water Quality developed by Health Canada and two
regulations under the Drinking Water Safety Act. A copy of the Annual Audit — 2009 from the
Office of Drinking Water is located in Appendix “B”.

4. Water System Incidents and Corrective Actions
In 2009 the Melita PWS repaired 13 water main breaks, 9 residential service lines, 2 sewer mains

and completed 2 new service installations.

13



5.

10.

11.

Additional Records Required

As part of Manitoba Health’s fluoridation program, water samples are collected on a daily basis from
the distribution system and tested at the WTP. Daily fluoride results are recorded and a 14 day
composite sample is submitted by-weekly for analysis (see Appendix “C” — 2009 Fluoridation
Results). The Melita PWS strives to maintain a 1.00 mg/L fluoride level. The operating range for
fluoride, as identified by Manitoba Health, is 0.80 — 1.20 mg/L. In 2009 fluoride levels exceeded the
1.20 mg/L recommended level 8 times. Fluoride levels were also below the 0.80 mg/L
recommended level 4 times. The reasons for straying outside the recommended range were due to
primarily chemical pump issues or problems, other reasons were differences in solution strength
between barrels and injector failures.

Daily Log Sheets are also kept to check plant performance, copies of these forms are sent into the
Water Services Board for review.

R. O. Data Sheets are also kept to check plant performance, a copy of these forms is sent into
Sapphire Group for review.

Drinking Water Safety Orders and Actions Taken in Response
In 2009, no drinking water safety orders were issued for the Melita PWS.

Boil Water Advisories Issued and Actions Taken in Response
In 2009, no boil water advisories were issued for the Melita PWS.

Warnings Issued/Charges Laid in Accordance with the Drinking Water Safety Act
In 2009, no warnings were issued or charges laid for the Melita PWS.

Major Expenses Incurred
None

Future System Expansion and/or Increased Production

In 2010, the Town of Melita will be starting a new development in the northeast part of town which
will service 15 new lots. There is also a rural pipeline that is being developed by the Water Services
Board that will run out of the Melita WTP.

Water Production/Usage for 2009

The treatment system capacity was designed to meet a 20 year future demand for Melita as well as
additional capacity for a rural water system. The water system production and usage are
summarized in the following charts in Appendix “A” — Usage Charts.

14



Appendix “A” - Usage Charts

Truck Fill

Date Reading Total Gals Highest Day Lowest Day Monthly Average
31-Dec-08 0.0
31-Dec-09 650.37

Total 650.37 143,253 4,524 0 403

Raw

Date Reading Total Gals Highest Day Lowest Day Monthly Average
31-Dec-08 0
31-Dec-09 150,302

Total 150,302 33,106,167 7,484,802 0 90,661

Distribution

Date Reading Total Gals Highest Day Lowest Day Monthly Average
31-Dec-08 0
31-Dec-09 128,827

Total 128,827 28,375,991 752,313 71,366 77,801

15



Appendix “B” - Annual Audit 2009

Manitoba %
Water Stewardship

Office of Drinking Water
1128 Queens Avenvue, Brandon, Mantoba, Canaca RTA 1L9
T 204-T26-6563 F 204-T258557

Glen Robentsen@gov.mb.ca
nitp:wwew manstoba caldrinkingwater

PWS 137.00
March 8, 2010

Mayor and Council
Town of Melita
Box 364
Melita MB ROM 1LO
Town of Melita - Public Water System
Anpuzal Audit - 2009

Dear Mavor and Council:

This audit provides a summary of the Town of Melita Public Water System's (PW'S) performance in
2009 in meeting provincial regulatory requirements associated with the provision of safe drinking water.

The primary criteria used 10 assess compliance was adherence to the conditions of your system’s
Operating Licence along with Health Canada’s Guidelines for Canadian Drinking Warer Quality
(GCDWQ) and two regulations under the Drinking Water Safery Act (DWSA): the Drinking Water Safety
Regulation (MR 40/2007) and the Drinking Water Quality Standards Regulation (MR 41/2007). Specific
sections of these regulations are noted in this audit for your reference. A copy of the regulations is
available at http: www.manitoba ca'drinkingwater,

The 2009 Audit considers the requirement for Operators to undertake cormective action reporting. Thisisa
compliance process that was discussed in previous audits and explained in the Operarional Guidelines for
Monitoring and Reporting - Public and Semi-Public Water Systems (ODW Guideline 2007 - 01).
Pursuant 1o the guideline, and condition 5.4 of the Operating Licence, Operators are required to complete
a Correstive Action Report whenever there is a routine non-conformance variation from normal
operations associated with the following items:

Low disinfection residual entering the distribution system: 21(1) MR 40,2007
Low disinfection residual in the distribution system: 22 MR 40/2007

Filtered water turbidity exceeding the rrbidity standards: 6(1) MR 41/2007
Low positive total coliform (<10 CFU/100mL): 3 MR 4172007

If there is a non-conformance variance from the standards associated with the above items, a water system
is considered 10 be in non-compliance unless corrective actions are taken and a Corrective Action Repont
form is submitted to the regional Drinking Water Officer. By completing and submitting the form, the
system is deemed compliant for the circumstance in question.

16



1) 2009 Compliance Report

The Corrective Action Report forms submitted in 2009 were considered in the determination of the PWS
performance percentages in the applicable tables. Performance percentages that have been augmented by
submission of a Corrective Action Report are highlighted with an asterisk.

Experience has demonstrated that the addition of enhanced monitoring equipment or more diligent
monitoring often lends itself to more consistent adherence to the standards resulting in a reduced need 1o
complete corrective action Reports. Owners are encouraged to discuss this matter with their operators in
instances where the completion of Corrective Action Reports is being used to achieve compliance on a
routine basis.

The following Monitoring and Reporting requirements are specified in Table | and Table 2 of your
Operating Licence PWS-09-394. Reference to the appropriate section in the supporting regulations is